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Laboratory Information

We , QuieTek Corporation, are an independent EMC and safety consultancy that was
established the whole facility in our laboratories. The test facility has been accredited by the
following accreditation Bodies in compliance with ISO 17025, EN 45001 and Guide 25:

Taiwan R.O.C. . BSMI, DGT, CNLA
Germany :  TUV Rheinland
Norway :  Nemko, DNV
USA . FCC, NVLAP
Japan . VCCI

The related certificate for our laboratories about the test site and management system can be downloaded
from QuieTek Corporation’s Web Site : http://tw.quietek.com/modules/myalbum/
The address and introduction of QuieTek Corporation’s laboratories can be founded in our Web site :

http://www.quietek.com/
If you have any comments, Please don’t hesitate to contact us. Our contact information is as below:

HsinChu Testing Laboratory :
No.75-2, 3rd Lin, Wangye Keng, Yonghxing Tsuen, Qionglin Shiang, Hsinchu County 307, Taiwan,
R.O.C.
TEL:+886-3-592-8858 / FAX:+886-3-592-8859 E-Mail : service@quietek.com
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1. General Information

1.1. EUT Description

Product Name

Flip Share TV(USB Dongle)

Trade Name Cisco

Model No. CTV1-UB

FCC ID Q87CTV1UB
ICID 3839A-CTV1UB
Working Voltage DC 5V

Frequency Range

For 2.4GHz Band

802.11b/g/n(20MHz): 2412 - 2462 MHz
802.11n(40MHz): 2422 - 2452 MHz

For 5.0GHz Band

802.11a/n(20MHz): 5180 - 5240 MHz, 5745 - 5825MHz
802.11n(40MHz): 5190 - 5230 MHz, 5755 - 5795 MHz

Channel Number

For 2.4GHz Band
802.11b/g/n(20MHz): 11
802.11n(40MHz): 7

For 5.0GHz Band
802.11a/n(20MHz): 9
802.11n(40MHz): 4

Type of Modulation 802.11b: DSSS
802.11a/g/n: OFDM
Data Rate 802.11a/g: 6/9/12/18/24/36/48/54 Mbps

802.11b: 1/2/5.5/11 Mbps

802.11n: up to 300 Mbps

Channel Control

Auto

Antenna Type

PIFA

Antenna Gain

Refer to antenna list
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For 2.4GHz Band
802.11b/g/n(20MHz) Working Frequency of Each Channel:
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
01 2412 MHz 02 2417 MHz 03 2422 MHz 04 2427 MHz
05 2432 MHz 06 2437 MHz 07 2442 MHz 08 2447 MHz
09 2452 MHz 10 2457 MHz 11 2462 MHz N/A N/A
802.11n(40MHz) Working Frequency of Each Channel:
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
03 2422 MHz 04 2427 MHz 05 2432 MHz 06 2437 MHz
07 2442 MHz 08 2447 MHz 09 2452 MHz N/A N/A
For 5.0GHz Band
802.11a/n(20MHz) Working Frequency of Each Channel:
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
36 5180 MHz 40 5200 MHz 44 5220 MHz 48 5240 MHz
149 5745 MHz 153 5765 MHz 157 5785 MHz 161 5805 MHz
165 5825 MHz - - - - -
802.11n(40MHz) Working Frequency of Each Channel:
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
38 5190 MHz 46 5230 MHz 151 5755 MHz 159 5795 MHz
802.11a/b/g/n Antenna List
Antenna Manufacturer Model No. Antenna Gain(dBi)
Left Antenna(For 5.2G) Galtronics 02036140-04231 3.6
Right Antenna(For 5.2G) Galtronics 02036140-04231 4.3
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1.2. Mode of Operation
QuieTek has verified the construction and function in typical operation. All the test modes were

carried out with the EUT in normal operation, which was shown in this test report and defined as:

Test Mode

Mode 1: Transmit by 802.11a

Mode 2: Transmit by 802.11n (20MHz Bandwidth)
Mode 3: Transmit by 802.11n (40MHz Bandwidth)

Note:

1. Regards to the frequency band operation: the lowest. middle and highest frequency of channel
were selected to perform the test, then shown on this report.

2. This device is a composite device in accordance with Part 15 Subpart B regulations. The function
for the receiver was measured and made a test report that the report number is 098S103R.
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1.3. Tested System Details

The types for all equipments, plus descriptions of all cables used in the tested system (including
inserted cards) are:

Product Manufacturer Model No. Serial No. Power Cord

1 |Notebook DELL PP19L JH097 AO1 Power by adapter
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1.4. Configuration of Tested System

Connection Diagram
T T T T T
| EUT |
| |
C | |
! !
— | |
(1) ; :
Motebook | | |
i
| |
: i
i i
| |
Signal Cable Type Signal cable Description
C USB Cable Non-Shielded, 1.5m
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1.5. EUT Exercise Software

1 |Setup the EUT and simulators as shown on above.

2 [Turn on the power of equipment.

3 |Open the software “RT3x7xQA”, then select the transmission mode , test channel and start test.

Page: 12 of 141



Quielek N

098S103R-RF-US-P09V01

2. Technical Test

2.1. Summary of Test Result

[X] No deviations from the test standards
[ ] Deviations from the test standards as below description:

Performed Test Item Normative References Test Deviation
Performed

Conducted Emission FCC CFR Title 47 Part 15 Subpart C: 2008 Yes No
Section 15.207

Radiated Emission FCC CFR Title 47 Part 15 Subpart C: 2008 Yes No
Section 15.209

Operation Frequency Range of |FCC CFR Title 47 Part 15 Subpart C: 2008 Yes No

20dB Bandwidth 15.215(c)

26dB Occupied Bandwidth FCC CFR Title 47 Part 15 Subpart C: 2008 Yes No
Section 15.407(a)

Power Output FCC CFR Title 47 Part 15 Subpart C: 2008 Yes No
Section 15.407(a)

Peak Power Spectral Density FCC CFR Title 47 Part 15 Subpart C: 2008 Yes No
Section 15.407(a)

Peak Excursion FCC CFR Title 47 Part 15 Subpart C: 2008 Yes No
Section 15.407(a)(6)

Radiated Emission Band Edge  |FCC CFR Title 47 Part 15 Subpart C: 2008 Yes No
Section 15.205, 15.407(b)

Frequency Stability FCC CFR Title 47 Part 15 Subpart C: 2008 Yes No
Section 15.407(g)

Page: 13 of 141




Quielek

Report No :  098S103R-RF-US-P09V01
Performed Test Item Normative References Test Deviation
Performed

Conducted Emission RSS-Gen Issue 2 June 2007 Yes No
Table 2

Radiated Emission RSS-210 Issue 2 June 2007 Yes No
Section 2.7 Table 2 and Table 3

99% Occupied Bandwidth RSS-Gen Issue 2 June 2007 Yes No
Section 4.6.1 and 4.6.2

Power Output RSS-210 Issue 2 June 2007 Yes No
A9.2

Peak Power Spectral Density RSS-210 Issue 2 June 2007 Yes No
A9.2/A9.5

Radiated Emission Band Edge  |RSS-210 Issue 2 June 2007 Yes No
A9.3

Frequency Stability RSS-210 Issue 2 June 2007 Yes No
A9.5(5)
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2.2. Test Environment

ltems Required (IEC 68-1) Actual
Temperature (°C) 15-35 21
Humidity (%RH) 25-75 50
Barometric pressure (mbar) 860-1060 950-1000
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3. Conducted Emission
3.1. Test Equipment
Conducted Emission / SR-1
Instrument Manufacturer Type No. Serial No. Cal. Date
EMI Test Receiver R&S ESCI 100726 2009/06/28
Two-Line V-Network  |R&S ENV216 100013 2009/06/28
Two-Line V-Network  |R&S ENV216 100014 2009/06/28
50o0hm Coaxial Switch |Anritsu MP59B 6200464462 2008/11/25
500hm Termination SHX TF2 07081401 2008/10/19
Coaxial Cable Luthi RG214 519358 2008/11/25
Temperature/Humidity
Vet zhicheng ZC1-2 QT-THO04 2009/03/31
eter

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

3.2. Test Setup

Shielding Room

40 cm—»

~= \/ertical Reference Ground Plane

EUT

/

AE

Test Receiver

=

1

=

O

y O

N_

> Horizontal Ground Reference Plang <=
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3.3. Limit
FCC Part 15 Subpart C Paragraph 15.207 Limits
Frequency QP AV
(MHz) (dBuV) (dBuV)
0.15-0.50 66 - 56 56 - 46
0.50-5.0 56 46
5.0-30 60 50

Note 1: The lower limit shall apply at the transition frequencies.
Note 2: The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz
to 0.5 MHz.

3.4. Test Procedure

The EUT was setup according to ANSI C63.4, 2003.

The EUT was placed on a platform of nominal size, 1 m by 1.5 m, raised 80 cm above the
conducting ground plane. The vertical conducting plane was located 40 cm to the rear of the
EUT. All other surfaces of EUT were at least 80 cm from any other grounded conducting
surface. The EUT and simulators are connected to the main power through a line impedance
stabilization network (LISN). The LISN provides a 50 ohm /50uH coupling impedance for the
measuring equipment. The peripheral devices are also connected to the main power through a
LISN. (Please refer to the block diagram of the test setup and photographs)

Each current-carrying conductor of the EUT power cord, except the ground (safety) conductor,
was individually connected through a LISN to the input power source.

The excess length of the power cord between the EUT and the LISN receptacle were folded
back and forth at the center of the lead to form a bundle not exceeding 40 cm in length.
Conducted emissions were investigated over the frequency range from 0.15MHz to 30MHz
using a receiver bandwidth of 9kHz.

3.5. Uncertainty

The measurement uncertainty is defined as + 2.02 dB
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3.6. Test Result
Engineer : Cryst

Site : SR-1 (Conducted Emission and Power Time : 2009/09/12 - 13:41

Disturbance Test)

Limit : FCC_Part15.207_00M_QP Margin : 6
Probe : ENV216_100014(0.009-30MHz) - Linel Power : AC 120V/60Hz
EUT : Flip Share TV(USB Dongle) Note : Mode 1

200 -

0.0

60.0—

500 |

400 —

Level{dBu¥)

200

200 —

100

no-l
0.150

10,000 20000 20000
Frequency (hdHz)
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Engineer : Cryst

Site : SR-1 (Conducted Emission and Power Time : 2009/09/12 - 13:46

Disturbance Test)

Limit : FCC_Part15.207_00M_QP Margin : 0
Probe : ENV216_100014(0.009-30MHz) - Linel Power : AC 120V/60Hz
EUT : Flip Share TV(USB Dongle) Note : Mode 1
a0 —
70.0-
60.0
500
E 200
200
10n_
o0 10600 mbon s0boo
Freguency (MMHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
11 = 0.174 9.929 43.200 53.129 -11.638 64.767| QUASIPEAK
2 0.234 9.450 34.800 44.250 -18.057 62.307| QUASIPEAK
3 0.294 9.498 28.000 37.498 -22.913 60.411| QUASIPEAK
4 2.282 9.708 18.600 28.308 -27.692 56.000f QUASIPEAK
5 3.450 9.780 13.000 22.780 -33.220 56.000f QUASIPEAK
6 3.978 9.813 23.200 33.013 -22.987 56.000f QUASIPEAK
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Engineer : Cryst

Site : SR-1 (Conducted Emission and Power Time : 2009/09/12 - 13:46

Disturbance Test)

Limit : FCC_Part15.207_00M_AV Margin : 0

Probe : ENV216_100014(0.009-30MHz) - Linel Power : AC 120V/60Hz

EUT : Flip Share TV(USB Dongle)

Note : Mode 1

Level{iEnY)

200

200 —

400 —

a0.0—

00—

600

S0.0—

100 |

0.0-

o1

T
50

Frequency (MHz)

10,000

20400 20000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
11 * 0.174 9.929 33.500 43.429 -11.338 54.767 AVERAGE
2 0.234 9.450 24.100 33.550 -18.757 52.307 AVERAGE
3 0.294 9.498 21.900 31.398 -19.013 50.411 AVERAGE
4 2.282 9.708 16.000 25.708 -20.292 46.000 AVERAGE
5 3.450 9.780 7.700 17.480 -28.520 46.000 AVERAGE
6 3.978 9.813 16.100 25.913 -20.087 46.000 AVERAGE
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Engineer : Cryst

Site : SR-1 (Conducted Emission and Power Time : 2009/09/12 - 14:01
Disturbance Test)
Limit : FCC_Part15.207_00M_QP Margin : 6
Probe : ENV216_100014(0.009-30MHz) — Line 2 Power : AC 120V/60Hz
EUT : Flip Share TV(USB Dongle) Note : Mode 1
a0 —
70.0-
60.0 I
500 |
E 200
200
10n_
0.0

‘01’50 10,000 20400 20000
Frequency (MHz)
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Engineer : Cryst

Site : SR-1 (Conducted Emission and Power Time : 2009/09/12 - 14:04

Disturbance Test)

Limit : FCC_Part15.207_00M_QP Margin : 0
Probe : ENV216_100014(0.009-30MHz) - Line 2 Power : AC 120V/60Hz
EUT : Flip Share TV(USB Dongle) Note : Mode 1
a0 —
70.0-
60.0
500
E 200
200
10n_
o0 10600 mbon s0boo
Freguency (MMHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.174 9.929 41.400 51.329 -13.438 64.767| QUASIPEAK
2 0.234 9.450 33.000 42.450 -19.857 62.307| QUASIPEAK
3 0.290 9.494 30.800 40.294 -20.230 60.524| QUASIPEAK
4 2.090 9.684 24.400 34.084 -21.916 56.000f QUASIPEAK
5 2.210 9.700 16.800 26.500 -29.500 56.000f QUASIPEAK
6| * 4.062 9.820 33.600 43.420 -12.580 56.000f QUASIPEAK
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Engineer : Cryst

Site : SR-1 (Conducted Emission and Power Time : 2009/09/12 - 14:04

Disturbance Test)

Limit : FCC_Part15.207_00M_AV Margin : 0
Probe : ENV216_100014(0.009-30MHz) - Line 2 Power : AC 120V/60Hz
EUT : Flip Share TV(USB Dongle) Note : Mode 1
a0 —
70.0-
60.0
500
E 200
200
10n_
o0 10600 mbon s0boo
Freguency (MMHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
11 = 0.174 9.929 33.600 43.529 -11.238 54.767 AVERAGE
2 0.234 9.450 27.300 36.750 -15.557 52.307 AVERAGE
3 0.290 9.494 25.100 34.594 -15.930 50.524 AVERAGE
4 2.090 9.684 22.500 32.184 -13.816 46.000 AVERAGE
5 2.210 9.700 18.900 28.600 -17.400 46.000 AVERAGE
6 4.062 9.820 23.600 33.420 -12.580 46.000 AVERAGE
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4. Radiated Emission
4.1. Test Equipment
XIRadiated Emission / AC-2
Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 |2009/06/11
EMI Test Receiver R&S ESCI 100573 2009/05/10
Preamplifier Quietek AP-025C QT-AP003 2008/11/25
Preamplifier Quietek AP-180C CHM-0602012 |2008/11/25
Bilog Type Antenna Schaffner CBL6112B 2932 2008/11/22
Broad-Band Horn
Antenna Schwarzbeck BBHA9120D 496 2008/11/25
Broad-Band Horn
Antenna Schwarzbeck BBHA9170 294 2008/11/25
High-Pass Filter Wainwright WHKX7.0/18G-8SS SN16 2009/03/03
Low-Pass Filter Wainwright WLKS4500-9SS SN2 2009/03/03
50o0hm Coaxial Switch |Anritsu MP59B 6200447304 2008/11/25
Coaxial Cable Huber+Suhner AC2-C 04 2008/11/25
Temperature/Humidity
Meter zhicheng ZC1-2 QT-TH002 2009/03/31

Note 1: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

Note 2: The test instruments marked with “X” are used to measure the final test results.
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4.2. Test Setup

Under 1GHz Test Setup:

— T ...............................
Imtoqgm (Antenna Tower)
Antenna
m EUT l ........ = v.
1 I H I A
Sk ¢ ’ am/1om »
(Turntable) -3 N
‘== GroundPlane =]
Test Receiver| =" —— m_
[ 1|

Above 1GHz Test Setup:

FRP Dome T ..................................

(Antenna Tower)

l Antenna
aellevr| | i_C

i
80cm L = 3am —
(Turntable) H

‘== GroundPlane oo Pre-Amplifier

Spectrum Analyzer| -1~ og [Controlled——

Page: 25 of 141



Quielek

Report No :  098S103R-RF-US-P09V01
4.3. Limit
FCC Part 15 Subpart C Paragraph 15.209

Frequency Distance Level

(MHz) (m) (dBuV/m)

30 - 88 3 40

88 - 216 3 43.5
216 - 960 3 46
Above 960 3 54

Note 1: The lower limit shall apply at the transition frequency.

Note 2: Distance refers to the distance in meters between the measuring instrument antenna
and the closed point of any part of the device or system.

Note 3: E field strength (dBuV/m) = 20 log E field strength (uV/m)

4.4. Test Procedure

The EUT was setup according to ANSI C63.4, 2003.

The EUT is placed on a turn table which is 0.8 meter above ground. The turn table is rotated

360 degrees to determine the position of the maximum emission level. The EUT was

positioned such that the distance from antenna to the EUT was 3 meters.

The antenna is scanned from 1 meter to 4 meters to find out the maximum emission level. This

is repeated for both horizontal and vertical polarization of the antenna. In order to find the

maximum emission, all of the interface cables were manipulated according to ANSI

C63.4:2003 on radiated measurement.

The resolution bandwidth below 1GHz setting on the field strength meter is 120 kHz and above

1GHz is 1MHz.

The frequency range from 30MHz to 10th harmonic is checked.

Note: When doing emission measurement above 1GHz, the horn antenna will be bended down
a little (as horn antenna has the narrow beamwidth) in order to keeping the antenna in
the “cone of radiation” of EUT. The 3dB beamwidth is 60 degrees for H-plane and 90
degrees for E-plane.

4.5. Uncertainty

-+

3.9dB
3.8dB

The measurement uncertainty above 1G is defined as

below 1G is defined as

1+
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4.6. Test Result

All of the test result shown indicates the worst case, and spectrum analyzer

parameters setting as shown below:
Peak detector: RBW = 1MHz, VBW = 3MHz, sweep time = 200ms;
Average detector: RBW = 1MHz, VBW = 10Hz, sweep time = auto.

802.11a (Chain 0)

Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <32 QP 40
88~216 <34 QP 43.5
36 216~960 <33 QP 46
960~1000 <39 QP 54
<59 PK 74
1000~25000
<43 AV 54
30~88 <31 QP 40
88~216 <34 QP 43.5
40 216~960 <32 QP 46
960~1000 <39 QP 54
<57 PK 74
1000~25000
<43 AV 54
30~88 <33 QP 40
88~216 <36 QP 43.5
48 216~960 <33 QP 46
960~1000 <38 QP 54
<55 PK 74
1000~25000
<40 AV 54
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802.11a (Chain 1)
Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <34 QP 40
88~216 <35 QP 43.5
216~960 <33 QP 46
% 960~1000 <36 QP 54
1000~25000 =57 PK 4
<43 AV 54
30~88 <32 QP 40
88~216 <34 QP 43.5
40 216~960 <33 QP 46
960~1000 <39 QP 54
1000~25000 =6 PK 4
<41 AV 54
30~88 <32 QP 40
88~216 <34 QP 43.5
48 216~960 <33 QP 46
960~1000 <39 QP 54
1000~25000 =58 PK 4
<42 AV 54
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802.11n(20MHz) (Chain 0)
Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <32 QP 40
88~216 <34 QP 43.5
216~960 <33 QP 46
% 960~1000 <39 QP 54
1000~25000 =58 PK 4
<44 AV 54
30~88 <32 QP 40
88~216 <34 QP 43.5
40 216~960 <33 QP 46
960~1000 <39 QP 54
1000~25000 =9 PK 4
<45 AV 54
30~88 <32 QP 40
88~216 <34 QP 43.5
48 216~960 <33 QP 46
960~1000 <39 QP 54
1000~25000 =57 PK 4
<43 AV 54
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802.11n(20MHz) (Chain 1)
Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <32 QP 40
88~216 <34 QP 43.5
216~960 <33 QP 46
% 960~1000 <39 QP 54
1000~25000 =58 PK 4
<44 AV 54
30~88 <32 QP 40
88~216 <34 QP 43.5
40 216~960 <33 QP 46
960~1000 <39 QP 54
1000~25000 =59 PK 4
<44 AV 54
30~88 <32 QP 40
88~216 <34 QP 43.5
48 216~960 <33 QP 46
960~1000 <39 QP 54
1000~25000 =59 PK 4
<43 AV 54
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802.11n(20MHz) (Chain 0+1)
Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <32 QP 40
88~216 <34 QP 43.5
216~960 <33 QP 46
% 960~1000 <39 QP 54
1000~25000 =58 PK 4
<45 AV 54
30~88 <32 QP 40
88~216 <34 QP 43.5
40 216~960 <33 QP 46
960~1000 <39 QP 54
1000~25000 =7 PK 4
<41 AV 54
30~88 <32 QP 40
88~216 <34 QP 43.5
48 216~960 <33 QP 46
960~1000 <39 QP 54
1000~25000 =59 PK 4
<44 AV 54
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802.11n(40MHz) (Chain 0)
Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <32 QP 40
88~216 <34 QP 43.5
216~960 <33 QP 46
%8 960~1000 <39 QP 54
1000~25000 =58 PK 4
<44 AV 54
30~88 <32 QP 40
88~216 <34 QP 43.5
46 216~960 <33 QP 46
960~1000 <39 QP 54
1000~25000 =8 PK 4
<44 AV 54
802.11n(40MHz) (Chain 1)
Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <32 QP 40
88~216 <34 QP 43.5
216~960 <33 QP 46
%8 960~1000 <39 QP 54
1000~25000 =57 PK 4
<41 AV 54
30~88 <32 QP 40
88~216 <34 QP 43.5
46 216~960 <33 QP 46
960~1000 <39 QP 54
1000~25000 =59 PK 4
<43 AV 54
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802.11n(40MHz) (Chain 0+1)
Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <32 QP 40
88~216 <34 QP 43.5
216~960 <33 QP 46
%8 960~1000 <39 QP 54
1000~25000 =58 PK 4
<44 AV 54
30~88 <32 QP 40
88~216 <34 QP 43.5
46 216~960 <33 QP 46
960~1000 <39 QP 54
1000~25000 =8 PK 4
<44 AV 54
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5. Operation Frequency Range of 20dB Bandwidth
5.1. Test Equipment

Operation Frequency Range of 20dB Bandwidth / AC-6

Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 |2009/06/11
Coaxial Cable Huber+Suhner AC4-RF 09 2008/11/25

Temperature/Humidity )
zhicheng ZC1-2 QT-THOO7 2009/03/30

Meter

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

5.2. Test Setup

Spectrum Analyzer

i I_I
11 go = EUT

Non-Conducted
Table

= (round Reference Plang <t

5.3. Limit

20 dB bandwidth of the emission is contained within the operation frequency band. FCC
Part15.215(c).

5.4. Test Procedure

The EUT was tested according to UNII test procedure of Oct 2002 KDB558074 for compliance
to FCC 47CFR 15.407 requirements.
Set RBW = 100 kHz, Span greater than RBW.
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5.5. Uncertainty

The measurement uncertainty is defined as = 1 kHz
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5.6. Test Result

Product . |Flip Share TV(USB Dongle)

Test Item . |Operation Frequency Range of 20dB Bandwidth
Test Site : |AC-6

Test Mode : IMode 1: Transmit by 802.11a (Chain 0)

Channel 36 (5180MHz)

3 Agilent 18:57:98 Mar 8, 2603 R T I Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair

{ Tracking Ref)
Ref 'y
Span Pair

#YBH Span Center

Dff

More
1of2

Copyright 2000-2005 Agilent Technologies

Channel 48 (5240MHz)

% Agilent 18:58:41 Mar 8, 2009 T | Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair

{ Tracking Ref)
Ref 'y
Span Pair

#YBH Span Center

Dff

More
1of2

Copyright 2000-2005 Agilent Technologies

Page: 36 of 141



[ ]
QU |eTeK Report No :  098S103R-RF-US-P09V01

Product . |Flip Share TV(USB Dongle)

Test Item : |Operation Frequency Range of 20dB Bandwidth
Test Site . |AC-6

Test Mode : |Mode 4: Transmit by 802.11n (20MHz) (Chain 0)

Channel 36 (5180MHz)

- Agilent 19:06:17 Mar 8, 2609 T I Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{ Tracking Ref)
Ref &

Span Pair

#WEH Span Center

off

More
1of 2

Copyright 2006-2005 Agilent Technologies

Channel 48 (5240MHz)

% Agilent 19:81:36 Mar 8, 2009 R T I Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{ Tracking Ref)
Ref &

Span Pair

#WEH Span Center

off

More
1of 2

Copyright 2006-2005 Agilent Technologies
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Product . |Flip Share TV(USB Dongle)

Test Item : |Operation Frequency Range of 20dB Bandwidth
Test Site : |AC-6

Test Mode : |Mode 5: Transmit by 802.11n (40MHz) (Chain 0)

Channel 38 (5190MHz)

- Agilent 19:83:12 Mar 8, 2609 T I Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{ Tracking Ref)
Ref &

Span Pair

#WEH Span Center

off

More
1of 2

Copyright 2006-2005 Agilent Technologies

Channel 46 (5230MHz)

% Agilent 19:84:21 Mar 8, 2009 R T I Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{ Tracking Ref)
Ref &

Span Pair

#WEH Span Center

off

More
1of 2

Copyright 2006-2005 Agilent Technologies

Page: 38 of 141



[ ]
QU |eTeK Report No :  098S103R-RF-US-P09V01

Product . |Flip Share TV(USB Dongle)

Test Item : |Operation Frequency Range of 20dB Bandwidth
Test Site : |AC-6

Test Mode : |Mode 1: Transmit by 802.11a (Chain 1)

Channel 36 (5180MHz)

- Agilent 15:44:52 Mar 8, 2609 R T I Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{ Tracking Ref)
Ref &

Span Pair

#WEH Span Center

off

More
1of 2

Copyright 2006-2005 Agilent Technologies

Channel 48 (5240MHz)

% Agilent 18:46:31 Mar 8, 2009 R T I Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{ Tracking Ref)
Ref &

Span Pair

#WEH Span Center

off

More
1of 2

Copyright 2006-2005 Agilent Technologies
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Product . |Flip Share TV(USB Dongle)

Test Item : |Operation Frequency Range of 20dB Bandwidth
Test Site . |AC-6

Test Mode : |Mode 4: Transmit by 802.11n (20MHz) (Chain 1)

Channel 36 (5180MHz)

- Agilent 15:48:35 Mar 8, 2609 T I Marker

Select Marker
1 2 3 4

1

Normal

Delta

Delta Pair
{ Tracking Ref)
Ref &

Span Pair

#WEH Span Center

off

More
1of 2

Copyright 2006-2005 Agilent Technologies

Channel 48 (5240MHz)

% Agilent 18:49:56 Mar 8, 2009 T I Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{ Tracking Ref)
Ref &

Span Pair

#WEH Span Center

off

More
1of 2

Copyright 2006-2005 Agilent Technologies
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Product . |Flip Share TV(USB Dongle)

Test Item : |Operation Frequency Range of 20dB Bandwidth
Test Site . |AC-6

Test Mode : |Mode 5: Transmit by 802.11n (40MHz) (Chain 1)

Channel 38 (5190MHz)

- Agilent 15:51:44 Mar 8, 2609 T I Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{ Tracking Ref)
Ref &

Span Pair

#WEH Span Center

off

More
1of 2

Copyright 2006-2005 Agilent Technologies

Channel 46 (5230MHz)

% Agilent 18:53:34 Mar 8, 2609 T I Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{ Tracking Ref)
Ref &

Span Pair

#WEH Span Center

off

More
1of 2

Copyright 2006-2005 Agilent Technologies
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6. Occupied Bandwidth
6.1. Test Equipment

26dB Occupied Bandwidth / AC-6

Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 |2009/06/11
Coaxial Cable Huber+Suhner AC4-RF 09 2008/11/25

Temperature/Humidity )
zhicheng ZC1-2 QT-THOO7 2009/03/30

Meter

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

6.2. Test Setup

Spectrum Analyzer

G go= EUT

Non-Conducted
Table

wp (Ground Reference Plang <t

6.3. Limit

N/A
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6.4. Test Procedure

6.5.

The EUT was tested according to FCC Public Notice DA 02-2138, August 30, 2002 for
compliance to FCC 47CFR 15.407 requirements.

Emission bandwidth “B” MHz.

® Use a RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW

Use a peak detector.

Do not use the Max Hold function. Rather, use the view button to capture the emission.

Measure the maximum width of the emission that is 26 dB down from the peak of the
emission. Compare this with the RBW setting of the analyzer. Readjust RBW and repeat
measurement as needed until the RBW/EBW ratio is approximately 1%.

Uncertainty

The measurement uncertainty is defined as £ 1 kHz
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6.6. Test Result

Product . |Flip Share TV(USB Dongle)
Test Item . |Occupied Bandwidth
Test Site : |AC-6
Test Mode : IMode 1: Transmit by 802.11a (Chain 0)
Channel No. Frequency 26dB Occupied Bandwidth | 99% Occupied Bandwidth
(MHz) (MHz) (MHz)
36 5180 19.045 16.3632
40 5200 19.178 16.3843
48 5240 19.113 16.3389

Channel 36 (5180MHz)

H# Agilent T |Freq/ Channel

Ch Freq 5.18 GHz Trig Free 5‘1:895‘@"&%%5%?@
Dccupied Bandwidth
Start Freq

5.15568000 GHz

Stop Freq
5.20508000 GHz

Sty e M R 9
[ 1
\

LN CF Step
S 5.60008600 MHz
Auto Man

L, b
v Ty #‘h'h"n‘ﬂn ot Ll'\"ﬂ'*-th{'

Freq Offset
N (.00A0BAAG Hz

: : ' _ ' Signal Track
Occupied Bandwidth Occ BH % Pur On 0t

16.3632 MHz % dB

Transmit Freq Error 237 kH
% dB Bandwidth ) i

Copyright 2000-2085 Agilent Technologies
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Channel 40 (5200MHz)
= Agilent T |Freg/Channel

Ch Freq 5.2 GHz Trig Free 5%3@?@"@9@%5@2

Occupied Bandwidth

Start Freq
5.17560000 GHz

Stop Freqg
5.22500000 GHz

?.|'-|-.réa‘-.'J+-"-a'\"-\'|-'i-V-@'-""—l'".l—"l‘h“ﬂ"-nr‘.?

T
S b CF Step
) 5.A60aRaEe MHz

e L m
el A ik s e Auto Man

gt ‘h"'ﬂ-‘."‘rr-‘.h-q'r'u\,

Freq Offset
000006608 Hz

» ; - Signal Track
Occupied Bandwidth 19000 1 [ 0t

16.3843 MHz

Transmit Freq Error
% dB Bandwuidth 1917

Copyright 2000-2005 Agilent Technologies

Channel 48 (5240MHz)
# Agilent T |Freg/Channel

Ch Freq  5.24 Gz Trig Free| < Somiert e

Occupied Bandwidth

Start Freq
5.21566000 GHz

Stop Freqg
Qi b s> 5.26560000 GHz
|Il .

S b CF Step

o [ 5.06066060 MHz

"\lL"' J'IJII‘"IIHJ_I oS "Jrl 'h.'.l'ﬁlu"..._,-,; r

L ‘.u.;.*,»',d_.-‘n"'"'""l‘r Wl

| Auto Man
Hr‘p\'r-.\u\.y“" —

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

16.3389 MHz % dB

Transmit Freq Error
% dB Bandwuidth 19.11

Copyright 2000-2005 Agilent Technologies
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Product . |Flip Share TV(USB Dongle)
Test Iltem . |Occupied Bandwidth
Test Site : |AC-6
Test Mode : |Mode 1: Transmit by 802.11a (Chain 1)
Channel No. Frequency 26dB Occupied Bandwidth | 99% Occupied Bandwidth
(MHz) (MHz) (MHz)
36 5180 19.516 16.3649
40 5200 19.179 16.3300
48 5240 18.544 16.3618

Channel 36 (5180MHz)

4 Agilent R T [Freq/Channel

Ch Freq 5.8 GHz Trig Free| < Jomoann o

Dccupied Bandwidth

Start Freq
5.15588808 GHz

#Atten 26 dB
Stop Freq

0.20500008 GHz

q.-,._.,;,,-...u+_....\.'k.'r.*u_.lu\u'.l._‘.'..".-uif‘ - 'Q
! ]
I

Y < CF Step
f 500000000 MHz

Auto Man

o N
k""h'l m\‘,'p'.ﬁh.% I
R |

Freq Offset
yre  0.00000000 Hz

: : ' _ ' Signal Track
Occupied Bandwidth Occ BH % Pur On 0t

16.3649 MHz % dB

Transmit Freq Error
% dB Bandwidth 19.51¢

Copyright 2000-2085 Agilent Technologies
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Channel 40 (5200MHz)
= Agilent T |Freg/Channel

Center Freq

Ch Freq 5.2 GHz Trig Free C SRAB0008 GHz

Occupied Bandwidth I
Start 5.175000000 GHz Start Freq
5.17500080 GHz
Stop Freqg
?\‘W'L,,..r. R ity -¢' 5 o 2 2 5 E'j @ @ @ @ G H z
S " CF Step
o 5.00000000 MHz
e Auto Man

"'?\'t":""l'r'“*.ﬂ f —

Freq Offset

(.00000808 Hz

Signal Track

Occupied Bandwidth On 0t

16.3300 MHz

Transmit Freq Error
% dB Bandwuidth 19,179 M

Copyright 2000-2005 Agilent Technologies

Channel 48 (5240MHz)
# Agilent T |Freg/Channel

Center Freq
5.24080000 GHz

Ch Freq 5.24 GHz Trig Free
Occupied Bandwidth

Start Freq
5.21566000 GHz

Stop Freqg
5.26500000 GHz

S : CF Step
i i 5.A0000808 MHz

y
i .l’:"
W Auto Man

.;i,l.{‘}-»,a'p"n“d""""r\r;‘ﬂllﬁ““
Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

16.3618 MHz % dB

Transmit Freq Error
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies
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Product Flip Share TV(USB Dongle)
Test Iltem Occupied Bandwidth
Test Site : |AC-6
Test Mode Mode 2: Transmit by 802.11n (20MHz Bandwidth) (Chain 0)
Channel No. Frequency |26dB Occupied Bandwidth| 99% Occupied Bandwidth
(MHz) (MHz) (MHz)
36 5180 19.315 17.4249
40 5200 19.457 17.4273
48 5240 19.491 17.4666
Channel 36 (5180MHz)
% Agilent T |Freq/ChanneI

Ch Freq
Dccupied Bandwidth

5.18 GHz

|
T
b F'.|'\'V»“'l"“"""""l' AR

Occ BH % Pwr

Occupied Bandwidth
17.4249 MHz % dB

Transmit Freq Error
% dB Bandwidth

Trig Free

Center Freq
5.1 5800008 GHz

Start Freq
5.15588808 GHz

Stop Freq
5.20508000 GHz

CF Step
C.00000088 MHz
Auto Man

Freq Offset
A.AARGAREA Hz

Signal Track
On OFf

Copyright 2000-2085 Agilent Technologies
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Channel 40 (5200MHz)
= Agilent T |Freg/Channel

Center Freq

Ch Freq 5.2 GHz Trig Free C SOA00000 GHz

Occupied Bandwidth I
Center 5.200000000 GHz Start Freq
5.17560000 GHz
Stop Freqg
5.22566000 GHz
"A’"II ' CF Step
n 5.00000000 MHz
i J\....ﬂ-’\"‘p'hhﬂ""'\'.*'”hvi ’ o ik m Man
Freq Offset
BAEARGAREE Hz
- - Signal Track
Occupied Bandwidth 19000 1 [ 0t

17.4273 MHz

Transmit Freq Error
% JdB Bandwidth 19.457 MH

Copyright 2000-2005 Agilent Technologies

Channel 48 (5240MHz)
# Agilent T |Freg/Channel

Ch Freq  5.24 Gz Trig Free| < Sorier i e

Occupied Bandwidth

Start Freq
5.21566000 GHz

Stop Freqg
5.26500000 GHz

?'u.I.q4-'|-\,.i--f-.p'-":‘-#-.‘_|%,r....r.,-'\n—-.,.,.a.ﬁﬂ-.l‘.}‘.l?l
5 b« CF Step
' S.00000888 MHz

K i}
Y w,
i Prori, Ruto Man

rEwLL b L
| it el ¥ \"n-'c,r‘-q'-\._.»._11___..*”*

Freq Offset
000006608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

17.4666 MHz % dB

Transmit Freq Error
% dB Bandwuidth

Copyright 2000-2005 Agilent Technologies

Page: 49 of 141



Quielek

Report No :  098S103R-RF-US-P09V01
Product Flip Share TV(USB Dongle)
Test Item Occupied Bandwidth
Test Site : |AC-6
Test Mode Mode 2: Transmit by 802.11n (20MHz Bandwidth) (Chain 1)
Channel No. Frequency |26dB Occupied Bandwidth| 99% Occupied Bandwidth
(MHz) (MHz) (MHz)

36 5180 19.544 17.4286

40 5200 19.347 17.4288

48 5240 19.729 17.4439

= Agilent

Channel 36 (5180MHz)

T |Freq/ChanneI

Center Freq
5.1 5800008 GHz

Ch Freq
Dccupied Bandwidth

5.18% GHz Trig Free

Jr,.,.-,q.,r.rr“r""‘

BT

#Atten 26 dB

?,m _,._L-.I,_-¢.-..n'..{h‘,-".,,‘|u—-J.\__..r'-.er.\tr-.‘a,.,,.*.h?
|
f L

> ,,r."'

ot
YR Yt

Occupied Bandwidth
17.4286

Transmit Freq Error
% dB Bandwidth

I|
LA

il“ T
ety

Occ BH % Pwr
% dB

MHz

“Iﬁh'*""lll'r\"f'\rl-

rim 0.80000000 Hz

Start Freq
5.15588808 GHz

Stop Freq
5.20508000 GHz

CF Step
C.00000088 MHz
Auto Man

Freq Offset

Signal Track
On OFf

Copyright 2000-2085 Agilent Technologies
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Channel 40 (5200MHz)
= Agilent T |Freg/Channel

Center Freq

Ch Freq 5.2 GHz Trig Free| o oa00000 GHz

Occupied Bandwidth

Start Freq
5.17560000 GHz

Stop Freqg
5.22500000 GHz

Q.'.,._._;h.\.:.,.—.k1.-.u.-.'.1a._.,...-p,,,.\rrt,,\»-.-‘.—.,,n._.',_.,‘@
i
{

5 .-’”I W< CF Step
! i S.060A0A00 MHz

A "\
A T L] 5-‘-1“1.,.;1-,!,!.”.-' v
.u“lnl-'.w"""l"w'r il L""&"‘**h"'-.LLJ.-J'H‘r. iy el

Freq Offset
000006608 Hz

» ; - Signal Track
Occupied Bandwidth 19000 1 [ 0t

17.4288 MHz

Transmit Freq Error
% dB Bandwuidth
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Channel 48 (5240MHz)

# Agilent R T |Freg/Channel
Ch Freq 5.24 GHz Trig Free| o Genter fred

Occupied Bandwidth I
Center 5.240000000 GHz Start Freq
5.21566000 GHz
Stop Freqg
?.P.vfn..I\k'-.n-..|-.l'p|"'a.L-,1"'Mq,-‘-.-"r‘-‘w‘l'-ul-h\i.w.ﬁ'npo 5 . 2 6 5 @ @ @ @ @ G H z
S e CF Step
o M 5.00000000 MHz
IR i Auto Man
Freq Offset
BAEARGAREE Hz
. . - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0t

17.4439 MHz % dB

Transmit Freq Error 75.5
% dB Bandwuidth '
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Product Flip Share TV(USB Dongle)
Test Iltem Occupied Bandwidth
Test Site : |AC-6
Test Mode Mode 3: Transmit by 802.11n (40MHz Bandwidth) (Chain 0)
Channel No. Frequency 26dB Occupied Bandwidth | 99% Occupied Bandwidth
(MHz) (MHz) (MHz)
38 5190 38.974 35.7527
46 5230 38.929 35.7805

# Agilent

Ch Freq
Occupied Bandwidth

enter 5.190000000 GH=

C

% dB Bandwuidth

Occupied Bandwidth
35.7527 MHz

Transmit Freq Error

Channel 38 (5190MHz)

T |Freq/thanne|

Center Freq

5.19 GHz 5.19060688 GHz

Trig Free

Start Freq
5.14566000 GHz

Stop Freq
5.23566000 GHz

?.-.—’-Pv'-..-‘-v\y,-\—"l.'--'.-.-"L-'-.‘.‘,fp.-—a\-.-'-—-..«.-.-k..p_._. - ,_ﬁ_?l
/ |
s
S
4,
N
it h"""‘"""ﬁ-‘i"‘“«‘.ﬂ_ arMp iy

CF Step
3.00000080 MHz
Auto Man

> Idrfl

JF
RO
.-,-#.H'.-'-\"f“""lﬁl"'"'ﬂ""“ I

Freq Offset

R 000000800 Hz

Signal Track

Occ BH % Pur Off

¥ dB

On
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Channel 46 (5230MHz)

# Agilent T |Freq/Channel

Center Freq
5.23080000 GHz

Ch Freq 5.23 GHz Trig Free
Occupied Bandwidth

Start Freq
5.18560000 GHz

Stop Freqg
527500000 GHz

CF Step
3.00000080 MHz
Auto Man

- [t
et

. LTS ;
__h,.,‘_»-.u,\,.fu.-"-.l"w"' Heolop e

b 'n\-'ﬂ,l_.-'nr.ﬂ.",_..‘ |

Freq Offset
m  0.00000000 Hz

] ' - Signal Track
Occupied Bandwidth 19000 1 [ 0t

35.7805 MHz

Transmit Freq Error
% dB Bandwuidth
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Product Flip Share TV(USB Dongle)
Test Iltem Occupied Bandwidth
Test Site : |AC-6
Test Mode Mode 3: Transmit by 802.11n (40MHz Bandwidth) (Chain 1)
Channel No. Frequency |26dB Occupied Bandwidth| 99% Occupied Bandwidth
(MHz) (MHz) (MHz)
38 5190 38.649 35.8157
46 5230 39.026 35.8020

# Agilent

Ch Freq 5.19 GHz
Occupied Bandwidth

Center 5.190000000 GHz

. [TPRERRTRY, SN,
'.'i.l‘Jl'-'."'i.ﬂ.J-"i',u\F-"-IIh- !

Occupied Bandwidth

Transmit Freq Error
% dB Bandwuidth

Channel 38 (5190MHz)

R T |Freq/thanne|

- Center Freq
Trig Free | o /900006 GHz

Start Freq
5.14566000 GHz

Stop Freq
5.23566000 GHz

?\-.-.a'-..-I_a.-r-.w..f-v"-'*-'-‘-'-"fl. '1“Il'-'-"T’h-—-u_-ﬁhl.c._tu'w?
; \

/ CF Step
M 200086060 MHz

R ,\'H, WPl . m Man
Freq Offset
ey 000000000 Hz

Signal Track
Occ BH % Pur 0 Dff

35.8157 MHz % dB
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Channel 46 (5230MHz)

# Agilent T |Freq/Channel

Center Freq
5.23080000 GHz

Ch Freq 5.23 GHz Trig Free
Occupied Bandwidth

Start Freq
5.18560000 GHz

Stop Freqg
527500000 GHz

wa.-.,..,,a,;-,_.~.1.-J".»..r-M'u'.~",..\-.,u._.-.,.;_-___A-.m.ad..-.,.-h_.,\.?
| \

I
. Ve CF Step
4 y 3.00000808 MHz

A i
\..\'Jal'u'.'hll'rl,l’p.-!"""‘”ﬂ""\ . l‘"I"'‘‘'-""'."\v"'J-l‘r-t-. Auto Man

At Ly LY. A )

Freq Offset
m  0.00000000 Hz

] : - Signal Track
Occupied Bandwidth 19000 1 [ 0t

35.8020 MHz

Transmit Freq Error
% dB Bandwuidth @26 MH

Cupyright 2000-2005 Agilent Technologies

Page: 55 of 141



Quielek

Report No : 098S103R-RF-US-P09V01
7. Power Output
7.1. Test Equipment
Power Output / AC-6
Instrument Manufacturer Type No. Serial No. Cal. Date
Wideband Peak Power Meter  |Anritsu ML2495A 0905006 2009/02/12
Power Sensor Anritsu MA2411B 0846014 2009/01/12
Coaxial Cable Huber+Suhner |AC4-RF 09 2008/11/25
Temperature/Humidity Meter  |zhicheng ZC1-2 QT-THOO7 2009/03/09

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

7.2. Test Setup

Spectrum Analyzer

Ll gOm=

EUT

Non-Conducted

Table

wp (Ground Reference Plang <t

7.3. Limit

® For the band 5.15-5.25 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed the lesser of 50 mW or 4 dBm + 10log B, where B is the
26 dB emission bandwidth in MHz. If transmitting antenna of directional gain greater than 6
dBi are used, the maximum conducted output power shall be reduced by the amount in dB

that directional gain of the antenna exceeds 6 dBi.

® For the band 5.25-5.35 GHz and 5.47-5725 GHz bands, the maximum conducted output
power over the frequency bands of operation shall not exceed the lesser of 250 mW or 11

dBm + 10log B, where B is the 26 dB emission bandwidth in megahertz. If transmitting
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antenna of directional gain greater than 6 dBi are used, the maximum conducted output
power shall be reduced by the amount in dB that directional gain of the antenna exceeds 6
dBi.

For the band 5.725-5.825 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed the lesser of 1 W or 17 dBm + 10log B, where B is the
26 dB emission bandwidth in MHz. If transmitting antenna of directional gain greater than 6
dBi are used, the maximum conducted output power shall be reduced by the amount in dB
that directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point U-NII
devices operating in this band may employ transmitting antennas with directional gain up
to 23 dBi without any corresponding reduction in the transmitter peak output power. For
fixed, point-to-point U-NII transmitters that employ a directional antenna gain greater than
23 dBi, a 1 dB reduction in peak transmitter power for each 1 dB of antenna gain in excess
of 23 dBi would be required.

7.4. Test Procedure

7.5.

The EUT was tested according to FCC Public Notice DA 02-2138, August 30, 2002 for
compliance to FCC 47CFR 15.407 requirements.

Use the wideband power meter to test peak power and record the result.

Uncertainty

The measurement uncertainty is defined as * 1.27 dB
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7.6. Test Result

Power output test was verified over all data rates of each mode shown as below, and
then choose the maximum power output (blue marker) for final test of each channel.

Data Rate (Mbps)
MCS Index for Spatial - -
i R T 20MHz Bandwidth 40MHz Bandwidth
800ns Gl 400ns Gl 800ns Gl 400ns Gl
1 1 9 13.0 144 27.0 30.0
2 1 12 195 21.7 40.5 45.0
3 1 18 26.0 28.9 54.0 60.0
4 1 24 39.0 43.3 81.0 90.0
5 1 36 52.0 57.8 108.0 120.0
6 1 48 58.5 65.0 121.5 135.0
7 1 54 65.0 72.2 135.0 150.0
8 2 - 144 30.0
9 2 - 26.0 28.9 54.0 60.0
10 2 - 39.0 43.3 81.0 90.0
11 2 - 52.0 57.8 108.0 120.0
12 2 - 78.0 86.7 162.0 180.0
13 2 - 104.0 115.6 216.0 240.0
14 2 - 117.0 130.0 243.0 270.0
15 2 - 130.0 144.0 270.0 300.0
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Peak power output at various data rates:

Frequency Peak Power
Test Mode Chain Bandwidth Channel Data Rate

(MHz) (dBm)
802.11a 0 20 5200 40 6 14.24
24 14.13
54 14.05
802.11a 1 20 5200 40 6 13.94
24 13.81
54 13.72
802.11n 0 20 5200 40 HTO 13.32
HT4 13.19
HT7 13.04
802.11n 1 20 5200 40 HTO 13.48
HT4 13.37
HT7 13.28
802.11n 0 40 5230 46 HTO 13.49
HT4 13.34
HT7 13.28
802.11n 1 40 5230 46 HTO 12.37
HT4 12.31
HT7 12.22
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Product : |Flip Share TV (USB Dongle)
Test Iltem : |Power Output
Test Site : |AC-6
Test Mode : |Mode 2: Transmit by 802.11a (Chain 0)
Channel No. | Frequency Measurement | Cable Loss | Total Power | Limit | Result
(MHZz) Power Output (dBm) (dBm) (dBm)
(dBm)
36 5180 13.92 0.8 14.72 17.00 | Pass
40 5200 13.44 0.8 14.24 17.00 | Pass
48 5240 13.30 0.8 14.10 17.00 | Pass
Test Mode : IMode 2: Transmit by 802.11a (Chain 1)
Channel No. | Frequency | Measurement | Cable Loss | Total Power | Limit | Result
(MHz) Power Output (dBm) (dBm) (dBm)
(dBm)
36 5180 14.10 0.8 14.90 17.00 | Pass
40 5200 13.14 0.8 13.94 17.00 | Pass
48 5240 12.94 0.8 13.74 17.00 | Pass
Test Mode : |[Mode 3: Transmit by 802.11n (20MHz) (Chain 0)
Channel No. | Frequency Measurement | Cable Loss | Total Power | Limit | Result
(MHZz) Power Output (dBm) (dBm) (dBm)
(dBm)
36 5180 12.06 0.8 12.86 17.00 | Pass
40 5200 12.52 0.8 13.32 17.00 | Pass
48 5240 12.56 0.8 13.36 17.00 | Pass
Test Mode : IMode 3: Transmit by 802.11n (20MHz) (Chain 1)
Channel No. | Frequency | Measurement | Cable Loss | Total Power | Limit | Result
(MHz) Power Output (dBm) (dBm) (dBm)
(dBm)
36 5180 12.90 0.8 13.70 30.00 | Pass
40 5200 12.68 0.8 13.48 30.00 | Pass
48 5240 12.10 0.8 12.90 30.00 | Pass
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Test Mode : |Mode 3: Transmit by 802.11n (20MHz) (Chain 0+1)
Channel No. | Frequency | Measurement Power [Cable Loss| Total Limit Result
(MHZz) Output (dBm) Power (dBm)
(dBm) (dBm)
Chain 0 | Chain 1
36 5180 12.86 12.60 0.8 16.54 17.00 Pass
40 5200 12.38 12.48 0.8 16.24 17.00 Pass
48 5240 12.55 12.25 0.8 16.21 17.00 Pass
Test Mode : IMode 4: Transmit by 802.11n (40MHz) (Chain 0)
Channel No. |Frequency | Measurement Power |Cable Loss|  Total Limit Result
(MHz) Output (dBm) Power (dBm)
(dBm) (dBm)
38 5190 12.79 0.8 13.59 17.00 Pass
46 5230 12.69 0.8 13.49 17.00 Pass
Test Mode : |[Mode 4: Transmit by 802.11n (40MHz) (Chain 1)
Channel No. | Frequency | Measurement Power [Cable Loss| Total Limit Result
(MHZz) Output (dBm) Power (dBm)
(dBm) (dBm)
38 5190 11.99 0.8 12.79 17.00 Pass
46 5230 11.57 0.8 12.37 17.00 Pass
Test Mode : IMode 4: Transmit by 802.11n(40MHz) (Chain 0+1)
Channel No. | Frequency | Measurement Power [Cable Loss| Total Power | Limit | Result
(MHZz) Output (dBm) (dBm) (dBm)
(dBm)
Chain 0 | Chain 1
38 5190 12.74 12.11 0.8 16.25 17.00 | Pass
46 5230 12.18 11.50 0.8 15.66 17.00 | Pass
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8. Peak Power Spectral Density
8.1. Test Equipment

Peak Power Spectral Density / AC-6

Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 |2009/06/11
Coaxial Cable Huber+Suhner AC4-RF 09 2008/11/25

Temperature/Humidity )
zhicheng ZC1-2 QT-THOO7 2009/03/09

Meter

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

8.2. Test Setup

Spectrum Analyzer

A oos EUT

Non-Conducted
Table

wp (Ground Reference Plang <t

8.3. Limit

® For the band 5.15-5.25 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed the lesser of 50 mW or 4 dBm + 10log B, where B is the
26 dB emission bandwidth in MHz. If transmitting antenna of directional gain greater than 6
dBi are used, the maximum conducted output power shall be reduced by the amount in dB
that directional gain of the antenna exceeds 6 dBi.

® For the band 5.25-5.35 GHz and 5.47-5725 GHz bands, the maximum conducted output
power over the frequency bands of operation shall not exceed the lesser of 250 mW or 11
dBm + 10log B, where B is the 26 dB emission bandwidth in megahertz. If transmitting
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8.4.

8.5.

antenna of directional gain greater than 6 dBi are used, the maximum conducted output
power shall be reduced by the amount in dB that directional gain of the antenna exceeds 6
dBi.

® For the band 5.725-5.825 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed the lesser of 1 W or 17 dBm + 10log B, where B is the
26 dB emission bandwidth in MHz. If transmitting antenna of directional gain greater than 6
dBi are used, the maximum conducted output power shall be reduced by the amount in dB
that directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point U-NII
devices operating in this band may employ transmitting antennas with directional gain up
to 23 dBi without any corresponding reduction in the transmitter peak output power. For
fixed, point-to-point U-NII transmitters that employ a directional antenna gain greater than
23 dBi, a 1 dB reduction in peak transmitter power for each 1 dB of antenna gain in excess
of 23 dBi would be required.

Test Procedure

The EUT was tested according to FCC Public Notice DA 02-2138, August 30, 2002 for
compliance to FCC 47CFR 15.407 requirements.

Use sample detector and power averaging (not video averaging) mode. Set RBW= 1 MHz*,
VBW > 1 MHz. The PPSD is the highest level found across the emission in any 1-MHz band
after 100 sweeps of averaging. This method is permitted only if the transmission pulse or
sequence of pulses remains at maximum transmit power throughout each of the 100 sweeps of
averaging and that the interval between pulses is not included in any of the sweeps (e.g., 100
sweeps should occur during one transmission, or each sweep gated to occur during a
transmission).

Uncertainty

The measurement uncertainty is defined as £ 1.27 dB
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8.6.

Test Result
Product Flip Share TV(USB Dongle)
Test Iltem Peak Power Spectral Density
Test Site : |AC-6
Test Mode Mode 1: Transmit by 802.11a (Chain 0)
Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm/MHz) (dBm/MHz) | (dBm/MHZz)
Chain 0 Chain 1
36 5180 0.154 N/A 0.154 Pass
40 5200 0.349 N/A 0.349 Pass
48 5240 1.100 N/A 1.100 Pass
Channel 36 (5180MHz)
#  Agilent T | Peak Search

£0f):
FTun Mkr 3 CF
e Y More
- N 1of 2

Next Peak

Next Pk Right

Mext Pk Left

Min Search

Pk-Pk Search

1 AUBH 3 MHz | ts)
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Channel 40 (5200MHz)
% Agilent T | Peak Search

f 16 dBm ; d Next Peak

1

Next Pk Right

..____H..m|-.'p-.-.,...-.ﬂu-ﬂ".u.wr."\-u G T i
A w,
s

Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1af2
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Channel 48 (5240MHz)
% Agilent T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More

WUBH 3 Mz L of 2
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Product : |Flip Share TV(USB Dongle)

Test Iltem . |Power Output

Test Site : |AC-6

Test Mode : |Mode 1: Transmit by 802.11a (Chain 1)

Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm/MHz) (dBm/MHz) | (dBm/MHZz)
Chain 0 Chain 1

36 5180 N/A 0.089 0.089 4 Pass
40 5200 N/A 0.126 0.126 4 Pass
48 5240 N/A -0.042 -0.042 4 Pass

Channel 36 (5180MHz)
4 Agilent T | Peak Search

Next Peak

Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

C More
sRes BH 1 MHz #UBH 3 MHz L ns (601 pts) Lof e
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Channel 40 (5200MHz)
% Agilent T | Peak Search

f 16 dBm ; d Next Peak

Next Pk Right

e eepge TRUTEYL 1L PSSR R

Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1af2
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Channel 48 (5240MHz)
% Agilent T | Peak Search

Next Peak

i

Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More

WUBH 3 Mz L of 2
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Product : |Flip Share TV(USB Dongle)

Test Iltem . |Power Output

Test Site : |AC-6

Test Mode : |Mode 2: Transmit by 802.11n (20MHz Bandwidth) (Chain 0)

Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm/MHz) (dBm/MHz) | (dBm/MHZz)
Chain 0 Chain 1

36 5180 0.616 N/A 0.616 4 Pass
40 5200 0.300 N/A 0.300 4 Pass
48 5240 0.977 N/A 0.977 4 Pass

Channel 36 (5180MHz)
% Agilent R T |PeakSearch

#Atten 3 - Next Peak

Next Pk Right

.I‘ﬁ_,.,L.u.ru.-'-,*-'-u-nv\H.t'N’l'-‘\‘*"""-r'-""""-""-"-""'" ».—.-r-\-.-.~_,.,...‘_4,-|'nl-.....\,r-u."uI\;,nrn.w..-.-—1.~.uu1.|,-,,|.,._..,w_, -J-r\"""'.'h\-m-,;,%

\l

Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

- More
sRes BH 1 MHz #UBH 3 MHz L ns (601 pts) Lof e
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Channel 40 (5200MHz)

- Agilent T | Peak Search
f 16 dBm ; d Next Peak
1 .
e e, ‘v,~_J‘|.-'.'H-i,w'l'P'..\‘fl\"J.r‘-"h‘."*‘l".ﬂ""'“-?".l'\ Pt “nL-'r‘*"-'--"P‘w‘«-—p-v"(z.-.'f'n.w*“..., ey N ex t P k R Ig h t
T ",
Next Pk Left
Min Search

Pk-Pk Search

Mkr » CF

More
1af2
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Channel 48 (5240MHz)
% Agilent T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More

WUBH 3 Mz L of 2
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Product : |Flip Share TV(USB Dongle)

Test Iltem . |Power Output

Test Site : |AC-6

Test Mode : |Mode 2: Transmit by 802.11n (20MHz Bandwidth) (Chain 1)

Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm/MHz) (dBm/MHz) | (dBm/MHZz)
Chain 0 Chain 1

36 5180 N/A 0.261 0.261 4 Pass
40 5200 N/A -0.106 -0.106 4 Pass
48 5240 N/A -0.599 -0.599 4 Pass

Channel 36 (5180MHz)
4 Agilent T | Peak Search

#Atten 3 dBr Next Peak

Next Pk Right

H_,I__,.,\-..--.ar.-,w-r.u«_-ar-'*-'r-p-
P

Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

C More
sRes BH 1 MHz #UBH 3 MHz L ns (601 pts) Lof e
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Channel 40 (5200MHz)

2% Agilent _R_ T Peak Search
f 16 dBm ] d | Next Peak

: Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr » CF

More
1af2
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Product : |Flip Share TV(USB Dongle)
Test Iltem . |Power Output
Test Site : |AC-6
Test Mode : |Mode 2: Transmit by 802.11n (20MHz Bandwidth) (Chain 0+1)
Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm/MHz) (dBm/MHz) | (dBm/MHZz)
Chain 0 Chain 1
36 5180 0.261 0.523 3.404 4 Pass
40 5200 0.202 0.246 3.234 4 Pass
48 5240 0.447 0.662 3.566 4 Pass

Channel 36 (5180MHz) - Chain 0
# Agilent T | Peak Search

#Atten 3 dBr Next Peak

Next Pk Right

H_,I__,.,\-..--.ar.-,w-r.u«_-ar-'*-'r-p-
P

Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

C More
sRes BH 1 MHz #UBH 3 MHz L ns (601 pts) Lof e
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Channel 40 (5200MHz) - Chain 0
% Agilent T | Peak Search

f 16 dBm ; Next Peak
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Next Pk Right
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Channel 48 (5240MHz) - Chain 0
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Channel 36 (5180MHz) - Chain 1

% Agilent R T | Peak Search
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Channel 48 (5240MHz) - Chain 1
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Product : |Flip Share TV(USB Dongle)
Test Iltem . |Power Output
Test Site : |AC-6
Test Mode : |Mode 3: Transmit by 802.11n (40MHz Bandwidth) (Chain 0)
Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm/MHz) (dBm/MHz) | (dBm/MHZz)
Chain 0 Chain 1
38 5190 -2.748 N/A -2.748 4 Pass
46 5230 -2.012 N/A -2.012 4 Pass

Channel 38 (5190MHz)
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Channel 46 (5230MHz)
% Agilent T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
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Product : |Flip Share TV(USB Dongle)
Test Iltem . |Power Output
Test Site : |AC-6
Test Mode : |Mode 3: Transmit by 802.11n (40MHz Bandwidth) (Chain 1)
Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm/MHz) (dBm/MHz) | (dBm/MHZz)
Chain 0 Chain 1
38 5190 N/A -4.685 -4.685 4 Pass
46 5230 N/A -3.888 -3.888 4 Pass

Channel 38 (5190MHz)
4 Agilent T | Peak Search

#Atten 3 dBm Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search
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Channel 46 (5230MHz)
% Agilent R T |PeakSearch
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Product : |Flip Share TV(USB Dongle)
Test Iltem . |Power Output
Test Site : |AC-6
Test Mode : |Mode 3: Transmit by 802.11n (40MHz Bandwidth) (Chain 0+1)
Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm/MHz) (dBm/MHz) | (dBm/MHZz)
Chain 0 Chain 1
38 5190 -4.124 -2.685 -0.335 4 Pass
46 5230 -2.720 -3.703 -0.173 4 Pass

Channel 38 (5190MHz) - Chain 0
% Agilent R T | Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search
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Channel 46 (5230MHz) - Chain 0
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9. Peak Excursion
9.1. Test Equipment

Peak Excursion / AC-6

Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 |2009/06/11
Coaxial Cable Huber+Suhner AC4-RF 09 2008/11/25

Temperature/Humidity )
zhicheng ZC1-2 QT-THOO7 2009/03/30

Meter

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

9.2. Test Setup

Spectrum Analyzer

A oos EUT

Non-Conducted
Table

wp (Ground Reference Plang <t

9.3. Limit

The ratio of the peak excursion of the modulation envelope (measured using a peak hold
function) to the maximum conducted output power (measured as specified above) shall not
exceed 13 dB across any 1 MHz bandwidth or the emission bandwidth whichever is less.
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9.4. Test Procedure

9.5.

The EUT was tested according to FCC Public Notice DA 02-2138, August 30, 2002 for
compliance to FCC 47CFR 15.407 requirements.
Set the spectrum analyzer span to view the entire emission bandwidth. The largest difference

between the following two traces must be < 13 dB for all frequencies across the emission
bandwidth.

® 1stTrace: Set RBW =1 MHz, VBW = 3 MHz with peak detector and maxhold settings.
® 2nd Trace: Set RBW =1 MHz, VBW = 30 kHz with peak detector and maxhold settings.

Uncertainty

The measurement uncertainty is defined as * 1.27 dB
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9.6.

Test Result

Product Flip Share TV(USB Dongle)

Test ltem Peak Excursion

Test Site : |AC-6

Test Mode Mode 1: Transmit by 802.11a (Chain 0)

Channel No. Frequency Peak Excursion Limit Result
(MHz) (dB) (dB)
36 5180 7.69 13 Pass
40 5200 7.64 13 Pass
48 5240 7.65 13 Pass
Channel 36 (5180MHz)

# Agilent R T |[PeakSearch

£
FTun

Swp

Copyright 2000-2005 Agilent Technologies

#Atten 26 dB 5: Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1of 2
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Channel 40 (5200MHz)
% Agilent T | Peak Search
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Product . |Flip Share TV(USB Dongle)

Test Item :  |Peak Excursion

Test Site : |AC-6

Test Mode : |Mode 1: Transmit by 802.11a (Chain 1)

Channel No. Frequency Peak Excursion Limit Result
(MHz) (dB) (dB)

36 5180 7.97 13 Pass
40 5200 7.68 13 Pass
48 5240 7.82 13 Pass

Channel 36 (5180MHz)
4 Agilent T | Peak Search

#Atten 3 7.97 dB Next Peak

N N S N N A
NN . Next Pk Right
Next Pk Left

Min Search

Pk-Pk Search
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Swp
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Product : |Flip Share TV(USB Dongle)

Test Item :  |Peak Excursion

Test Site : |AC-6

Test Mode : |Mode 2: Transmit by 802.11n (20MHz Bandwidth) (Chain 0)

Channel No. Frequency Peak Excursion Limit Result
(MHz) (dB) (dB)

36 5180 10.97 13 Pass
40 5200 7.65 13 Pass
48 5240 7.63 13 Pass

Channel 36 (5180MHz)
% Agilent R T |PeakSearch

#Atten 3 ' dB Next Peak

i

. e ———

Next Pk Right

P A T

Next Pk Left
Min Search

Pk-Pk Search

£if:

FTun Mkr 3 CF
More
1aof2

# I|_|I E: H

Copyright 2000-2005 Agilent Technologies

Page: 89 of 141



[ ]
QU |eTeK Report No : 098S103R-RF-US-P09V01

Channel 40 (5200MHz)

% Agilent T | Peak Search
a Mkrl ; 4
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Channel 48 (5240MHz)
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Product . |Flip Share TV(USB Dongle)

Test Item :  |Peak Excursion

Test Site : |AC-6

Test Mode : |Mode 2: Transmit by 802.11n (20MHz Bandwidth) (Chain 1)

Channel No. Frequency Peak Excursion Limit Result
(MHz) (dB) (dB)

36 5180 7.70 13 Pass
40 5200 7.63 13 Pass
48 5240 7.47 13 Pass

Channel 36 (5180MHz)
% Agilent R T |PeakSearch

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search
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Product Flip Share TV(USB Dongle)
Test Item Peak Excursion
Test Site : |AC-6
Test Mode Mode 3: Transmit by 802.11n (40MHz Bandwidth) (Chain 0)
Channel No. Frequency Peak Excursion Limit Result
(MHz) (dB) (dB)
38 5190 8.59 13 Pass
46 5230 8.55 13 Pass

# Agilent

Channel 38 (5190MHz)

R T |PeakSearch

Mext Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search
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More
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Channel 46 (5230MHz)
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Product . |Flip Share TV(USB Dongle)

Test Item :  |Peak Excursion

Test Site : |AC-6

Test Mode : |Mode 3: Transmit by 802.11n (40MHz Bandwidth) (Chain 1)

Channel No. Frequency Peak Excursion Limit Result
(MHz) (dB) (dB)

38 5190 8.81 13 Pass
46 5230 8.32 13 Pass

Channel 38 (5190MHz)

# Agilent RL | Peak Search
a Mkrl 1Hz
1 Mext Peak
Next Pk Right
{1 B Next Pk Left
Marker a
3.330000 MHz .
| Min Search

v | 881 dB
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Channel 46 (5230MHz)
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10. Radiated Emission Band Edge
10.1. Test Equipment

[X]Radiated Emission / AC-2

Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 |2009/06/11
Broad-Band Horn

Schwarzbeck BBHA9120D 496 2008/11/25
Antenna
Coaxial Cable Huber+Suhner AC2-C 04 2008/11/25
Temperature/Humidity

zhicheng ZC1-2 QT-THO002 2009/03/31

Meter

Note 1: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the
national or international standards.

Note 2: The test instruments marked with “X” are used to measure the final test results.

10.2. Test Setup

FRP Dome T ...................................... ﬁ

Imto4gm (Antenna Tower)

EUT l Antenna
[re ] I e

(Turntable)

80 cm

‘= GroundPlane T ooo Pre-Amplifier

Spectrum Analyzer| -1 on [y +| |controlled——-
1
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10.3.Limit

For 15.205 requirement:

Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a) of FCC
part 15, must also comply with the radiated emission limits specified in Section 15.209(a).

MHz MHz MHz GHz
0.090-0.110 16.42 -16.423 30090-410 4.5-515
10.495 . 0.505 16.69475 - 16.69525 608 -0614 535-546

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 -1427 8.025-85
417725 -4.17775 37.5-38.25 1435 -1626.5 9.0-9.2
4.20725 -4.20775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 748-752 1660 -1710 106-12.7
6.26775 - 6.26825 108 -121.94 1718.8 -1722.2 13.25-134
6.31175-6.31225 123 -138 2200 - 2300 1447 - 14.5
§.201 -8.294 149.9 - 150.05 2310- 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5- 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260 - 3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-318
12.51975-12.52025 240 - 285 3345.8- 3358 36.43-36.5
12.57675-12.57725 322-3354 3600 - 4400 {:)

For 15.407(b) requirement:

® For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the
5.15-5.35 GHz band shall not exceed an EIRP of -27 dBm/MHz.

® For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of the
5.15-5.35 GHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the
5.25-5.35 GHz band that generate emissions in the 5.15-5.25 GHz band must meet all
applicable technical requirements for operation in the 5.15-5.25 GHz band (including indoor

use) or alternatively meet an out-of-band emission EIRP limit of -27dBm/MHz in the
5.15-5.25 GHz band.

® For transmitters operating in the 5.47-5.725 GHz band: all emission outside of the
5.47-5725 GHz band shall not exceed an EIRP of -27 dBm/MHz.

® For transmitters operating in the 5.725-5.825 GHz band: all emission within the frequency
range from the band edge to 10 MHz above or below the band edge shall not exceed an
EIRP of -17 dBm/MHz; for frequencies 10 MHz or greater above or below the band edge,
emissions shall not exceed an EIRP of -27 dBm/MHz.
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Operating Frequency Band EIRP Limit Equivalent Field Strength at 3m
(MHz) (dBm/MHz) (dBuV/m)
5150 - 5250 -27 68.3
5250 - 5350 -27 68.3
5470 - 5725 -27 68.3
-27 [Note(1)] 68.3
5725 - 5825
-17 [Note(2)] 78.3
Note(1): Outsitde the frequency range 5715 - 5835MHz.
Note(2): Within the frequency range from the band edge to 10MHz below or above the band
edge, 5715 — 5725MHz and 5825 - 5835MHz.

10.4. Test Procedure

The EUT was tested according to FCC Public Notice DA 02-2138, August 30, 2002 for
compliance to FCC 47CFR 15.407 requirements.

The EUT is placed on a turn table which is 0.8 meter above ground. The turn table is rotated
360 degrees to determine the position of the maximum emission level. The EUT was
positioned such that the distance from antenna to the EUT was 3 meters.

The antenna is scanned from 1 meter to 4 meters to find out the maximum emission level. This
is repeated for both horizontal and vertical polarization of the antenna. In order to find the
maximum emission, all of the interface cables were manipulated according to ANSI

C63.4:2003 on radiated measurement.
Note: When doing emission measurement above 1GHz, the horn antenna will be bended down

a little (as horn antenna has the narrow beamwidth) in order to keeping the antenna in
the “cone of radiation” of EUT. The 3dB beamwidth is 60 degrees for H-plane and 90
degrees for E-plane.

10.5. Uncertainty

The measurement uncertainty above 1GHz is defined as + 3.9 dB
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10.6. Test Result

098S103R-RF-US-P09V01

Peak detector: RBW = 1MHz, VBW = 3MHz, sweep time = 200ms;
Average detector: RBW = 1MHz, VBW = 10Hz, sweep time = auto.

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 15:17

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 1: Transmit at Channel 5180MHz by
802.11a(chain 0)

12010 -

11010

100.0 -
0.0

200

00—

B0 b tvesm o= M

S0.0—

LevelidBu¥ fm)

400 —

200

200 —

100 |

0.0-

5110000 5120000 5130000 5140000 qui;igf?h?{}[z) 5160000 5170000 5180000 5190000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 5127.680 1.050 59.789 60.839 -13.131 73.970 PEAK
2 5150.000 1.093 55.689 56.782 -17.188 73.970 PEAK
3 5177.360 1.132 106.686 107.818 N/A N/A PEAK
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098S103R-RF-US-P09V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 15:18

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 1: Transmit at Channel 5180MHz by

802.11a(chain 0)

120.0 -

1100

10010 —|

Q00—

200

00—

£
I'El B0.0 |
% 50.0-
40.0 —|
20.0 |
20.0 |
10.0
g{jl_o.ooo 5120000 5130000 5140000 5150000 5160.000 5170.000 5120000 5190000
Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5127.600 1.050 46.539 47.589 -6.381 53.970 AVERAGE
2 5150.000 1.093 43.977 45.070 -8.900 53.970 AVERAGE
3] 5178.720 1.134 96.170 97.304 N/A N/A AVERAGE
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Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 15:26

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 1: Transmit at Channel 5180MHz by
802.11a(chain 0)

120.0 -

1100
1000 \N\
o0.0 |
20.0 —|
700
E\ﬁl B0.0 |
% 50.0-
40.0 —|
20.0 |
20.0 |
10.0
g{jl_o.ooo 5120000 5130000 5140000 5150000 5160.000 5170.000 5120000 5190000
Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5127.680 1.050 63.735 64.785 -9.185 73.970 PEAK
2 5150.000 1.093 58.629 59.722 -14.248 73.970 PEAK
3] 5177.120 1.132 109.409 110.541 N/A N/A PEAK
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Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 15:26

Limit : FCC_SpartC_15.209_03M_AV Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 1: Transmit at Channel 5180MHz by
802.11a(chain 0)

120.0 -

1100
100.0 |
o0.0 |
20.0 —|
700
=
I'El B0.0 |
% soo{ 0 T~
40.0 —|
20.0 |
20.0 |
10.0
g{jl_o.ooo 5120000 5130000 5140000 5150000 5160.000 5170.000 5120000 5190000
Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5127.520 1.049 51.362 52.411 -1.559 53.970 AVERAGE
2 5150.000 1.093 46.362 47.455 -6.515 53.970 AVERAGE
3] 5178.720 1.134 99.277 100.411 N/A N/A AVERAGE
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Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 15:50

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 2: Transmit at Channel 5180MHz by
802.11n(20MHz)(chain 0)

120.0 -

1100
100.0 |
o0.0 |
20.0 —|
7004 M
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5127.200 1.049 60.509 61.558 -12.412 73.970 PEAK
2 5150.000 1.093 58.048 59.141 -14.829 73.970 PEAK
3] 5176.480 1.132 105.532 106.663 N/A N/A PEAK
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QU |eTeK Report No :  098S103R-RF-US-P09V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 15:50

Limit : FCC_SpartC_15.209_03M_AV Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 2: Transmit at Channel 5180MHz by
802.11n(20MHz)(chain 0)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5128.000 1.050 47.068 48.119 -5.851 53.970 AVERAGE
2 5150.000 1.093 44.255 45.348 -8.622 53.970 AVERAGE
3] 5177.040 1.131 95.268 96.400 N/A N/A AVERAGE
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QU |eTeK Report No :  098S103R-RF-US-P09V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 15:54

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 2: Transmit at Channel 5180MHz by
802.11n(20MHz)(chain 0)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5127.440 1.049 63.809 64.858 -9.112 73.970 PEAK
2 5150.000 1.093 58.437 59.530 -14.440 73.970 PEAK
3] 5176.560 1.131 108.182 109.313 N/A N/A PEAK
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QU |eTeK Report No :  098S103R-RF-US-P09V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 15:55

Limit : FCC_SpartC_15.209_03M_AV Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 2: Transmit at Channel 5180MHz by
802.11n(20MHz)(chain 0)

120.0 -

1100
100.0 |
o0.0 |
20.0 —|
700
=
I'El B0.0 |
% 50.0-
40.0 —|
20.0 |
20.0 |
10.0
g{jl_o.ooo 5120000 5130000 5140000 5150000 5160.000 5170.000 5120000 5190000
Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5127.920 1.050 50.972 52.022 -1.948 53.970 AVERAGE
2 5150.000 1.093 46.140 47.233 -6.737 53.970 AVERAGE
3] 5177.040 1.131 97.639 98.771 N/A N/A AVERAGE
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QU |eTeK Report No :  098S103R-RF-US-P09V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 16:23

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 3: Transmit at Channel 5190MHz by
802.11n(40MHz)(chain 0)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5150.000 1.093 59.314 60.407 -13.563 73.970 PEAK
2| * 5185.300 1.143 102.120 103.262 N/A N/A PEAK
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Report No :

098S103R-RF-US-P09V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 16:23

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 3: Transmit at Channel 5190MHz by
802.11n(40MHz)(chain 0)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5150.000 1.093 45.558 46.651 -7.319 53.970 AVERAGE
2| * 5187.000 1.144 91.011 92.155 N/A N/A AVERAGE
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Report No :  098S103R-RF-US-P09V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 16:19

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 3: Transmit at Channel 5190MHz by

802.11n(40MHz)(chain 0)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5150.000 1.093 63.524 64.617 -9.353 73.970 PEAK
2| * 5185.400 1.143 105.456 106.599 N/A N/A PEAK
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Report No :  098S103R-RF-US-P09V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 16:20

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 3: Transmit at Channel 5190MHz by
802.11n(40MHz)(chain 0)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5150.000 1.093 48.301 49.394 -4.576 53.970 AVERAGE
2| * 5184.400 1.142 94.150 95.292 N/A N/A AVERAGE
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Report No :

098S103R-

RF-US-P09V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 15:41

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 1: Transmit at Channel 5180MHz by
802.11a(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5127.360 1.049 57.964 59.013 -14.957 73.970 PEAK
2 5150.000 1.093 56.343 57.436 -16.534 73.970 PEAK
3] 5181.360 1.139 105.504 106.642 N/A N/A PEAK
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Report No :

098S103R-RF-US-P09V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 15:41

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 1: Transmit at Channel 5180MHz by

802.11a(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5127.440 1.049 45.083 46.132 -7.838 53.970 AVERAGE
2 5150.000 1.093 43.156 44.249 -9.721 53.970 AVERAGE
3] 5178.800 1.135 94.471 95.606 N/A N/A AVERAGE
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QU |eTeK Report No :  098S103R-RF-US-P09V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 15:36

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 1: Transmit at Channel 5180MHz by
802.11a(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5127.920 1.050 61.262 62.312 -11.658 73.970 PEAK
2 5150.000 1.093 56.990 58.083 -15.887 73.970 PEAK
3] 5177.200 1.132 107.490 108.622 N/A N/A PEAK
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Report No :

098S103R-RF-US-P09V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 15:37

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 1: Transmit at Channel 5180MHz by

802.11a(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5128.000 1.050 47.746 48.797 -5.173 53.970 AVERAGE
2 5150.000 1.093 44.263 45.356 -8.614 53.970 AVERAGE
3] 5178.720 1.134 96.699 97.833 N/A N/A AVERAGE
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QU |eTeK Report No :  098S103R-RF-US-P09V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 16:00

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 2: Transmit at Channel 5180MHz by
802.11n(20MHz)(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5127.840 1.050 59.462 60.512 -13.458 73.970 PEAK
2 5150.000 1.093 56.390 57.483 -16.487 73.970 PEAK
3] 5181.360 1.139 105.574 106.712 N/A N/A PEAK
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QU |eTeK Report No :  098S103R-RF-US-P09V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 16:00

Limit : FCC_SpartC_15.209_03M_AV Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 2: Transmit at Channel 5180MHz by
802.11n(20MHz)(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5127.920 1.050 46.203 47.253 -6.717 53.970 AVERAGE
2 5150.000 1.093 43.618 44711 -9.259 53.970 AVERAGE
3] 5182.080 1.139 95.294 96.433 N/A N/A AVERAGE
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Report No :

098S103R-RF-US-P09V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 15:58

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 2: Transmit at Channel 5180MHz by

802.11n(20MHz)(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5128.320 1.052 61.267 62.318 -11.652 73.970 PEAK
2 5150.000 1.093 57.074 58.167 -15.803 73.970 PEAK
3] 5177.760 1.134 106.582 107.715 N/A N/A PEAK
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Quielek

Report No :

098S103R-RF-US-P09V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 15:58

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 2: Transmit at Channel 5180MHz by
802.11n(20MHz)(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5128.320 1.052 48.794 49.845 -4.125 53.970 AVERAGE
2 5150.000 1.093 44.589 45.682 -8.288 53.970 AVERAGE
3] 5176.960 1.132 96.533 97.665 N/A N/A AVERAGE
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QU |eTeK Report No :  098S103R-RF-US-P09V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 16:27

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 3: Transmit at Channel 5190MHz by
802.11n(40MHz)(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5150.000 1.093 57.734 58.827 -15.143 73.970 PEAK
2| * 5192.300 1.149 103.014 104.163 N/A N/A PEAK
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Report No :

098S103R-RF-US-P09V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 16:28

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 3: Transmit at Channel 5190MHz by
802.11n(40MHz)(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5150.000 1.093 44.857 45,950 -8.020 53.970 AVERAGE
2| * 5191.700 1.149 92.690 93.838 N/A N/A AVERAGE
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Report No :  098S103R-RF-US-P09V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 16:30

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 3: Transmit at Channel 5190MHz by

802.11n(40MHz)(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5150.000 1.093 60.669 61.762 -12.208 73.970 PEAK
2| * 5187.600 1.144 103.037 104.182 N/A N/A PEAK
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Report No :  098S103R-RF-US-P09V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 16:30

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 3: Transmit at Channel 5190MHz by
802.11n(40MHz)(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5150.000 1.093 46.266 47.359 -6.611 53.970 AVERAGE
2| * 5185.700 1.143 92.855 93.998 N/A N/A AVERAGE
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Engineer : Cryst

Report No :  098S103R-RF-US-P09V01

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 16:04
Limit : FCC_SpartC_15.209_03M_PK Margin : 0
Probe : 9120D_499(1-18GHz) - HORIZONTAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 2: Transmit at Channel 5180MHz by

802.11n(20MHz)(chain 0+1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5128.160 1.052 59.334 60.385 -13.585 73.970 PEAK
2 5150.000 1.093 56.766 57.859 -16.111 73.970 PEAK
3] 5177.440 1.133 105.632 106.765 N/A N/A PEAK
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QU |eTeK Report No :  098S103R-RF-US-P09V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 16:04

Limit : FCC_SpartC_15.209_03M_AV Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 2: Transmit at Channel 5180MHz by
802.11n(20MHz)(chain 0+1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5128.160 1.052 45.710 46.761 -7.209 53.970 AVERAGE
2 5150.000 1.093 43.643 44.736 -9.234 53.970 AVERAGE
3] 5182.960 1.140 95.203 96.343 N/A N/A AVERAGE
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Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 16:13

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 2: Transmit at Channel 5180MHz by
802.11n(20MHz)(chain 0+1)

120.0 -

1100
100.0 |
o0.0 |
20.0 —|
700 M
§ [ e e fortedia SEPHPSRRIILPNS SR
% 50.0-
40.0 —|
20.0 |
20.0 |
10.0
g{jl_o.ooo 5120000 5130000 5140000 5150000 5160.000 5170.000 5120000 5190000
Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5127.200 1.049 61.869 62.918 -11.052 73.970 PEAK
2 5150.000 1.093 59.628 60.721 -13.249 73.970 PEAK
3] 5176.800 1.132 105.631 106.763 N/A N/A PEAK
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Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 16:13

Limit : FCC_SpartC_15.209_03M_AV Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 2: Transmit at Channel 5180MHz by
802.11n(20MHz)(chain 0+1)

120.0 -

1100
100.0 |
o0.0 |
20.0 —|
700
=
I'El B0.0 |
% 50.0-
40.0 —|
20.0 |
20.0 |
10.0
g{jl_o.ooo 5120000 5130000 5140000 5150000 5160.000 5170.000 5120000 5190000
Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5128.240 1.052 48.350 49.401 -4.569 53.970 AVERAGE
2 5150.000 1.093 45.092 46.185 -7.785 53.970 AVERAGE
3] 5176.960 1.132 95.379 96.511 N/A N/A AVERAGE
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Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 16:37

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 3: Transmit at Channel 5190MHz by
802.11n(40MHz)(chain 0+1)

120.0 -

1100
1000 -
onn-|
200
e M
=
e A e e eSS SRR TR S
s son
00|
300
200
100
g{jl_o.ooo 5120000 5130000 5140000 5150.000 5160.000 5170000 5120000 5190000 5200000 5210000
Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5150.000 1.093 59.638 60.731 -13.239 73.970 PEAK
2| * 5187.600 1.144 103.081 104.226 N/A N/A PEAK
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098S103R-RF-US-P09V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 16:37

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 3: Transmit at Channel 5190MHz by

802.11n(40MHz)(chain 0+1)

120.0 -

1100

10010 —|

Q00—

200

00—

£
Dﬁl B0.0 |
% 50.0-
40.0 —|
20.0 |
20.0 |
10.0
g{j 10000 5120000 5130000 5140000 5150.000 5160.000 5170000 5120000 5190000 5200000 5210000
Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5150.000 1.093 46.440 47.533 -6.437 53.970 AVERAGE
2| * 5184.400 1.142 92.994 94.136 N/A N/A AVERAGE
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Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 16:35

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 3: Transmit at Channel 5190MHz by

802.11n(40MHz)(chain 0+1)

120.0 -

1100
1000 -
onn-|
200
700 M
=
E IR B EET E SR LR e BE e R
% E
00|
300
200
100
g{jl_o.ooo 5120000 5130000 5140000 5150.000 5160.000 5170000 5120000 5190000 5200000 5210000
Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5150.000 1.093 60.773 61.866 -12.104 73.970 PEAK
2| * 5187.600 1.144 103.093 104.238 N/A N/A PEAK
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Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 16:35

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 3: Transmit at Channel 5190MHz by

802.11n(40MHz)(chain 0+1)

120.0 -

1100
100.0 |
o0.0 |
20.0 —|
7o
=
Dﬁl B0.0 |
% 50.0-
40.0 —|
20.0 |
20.0 |
10.0
g{j 10000 5120000 5130000 5140000 5150.000 5160.000 5170000 5120000 5190000 5200000 5210000
Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 5150.000 1.093 46.659 47.752 -6.218 53.970 AVERAGE
2| * 5184.600 1.142 92.594 93.736 N/A N/A AVERAGE
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11. Frequency Stability
11.1.Test Equipment

Frequency Stability / AC-6

Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 |2009/06/11
AC Power Supply IDRC CF-500TP 979422 2008/10/30
DC Power Supply IDRC CD-035-020PR 977272 2008/10/30
Programmable Gaoyu TH-1P-B WIT-05121302 |2009/01/19
Temperature &

Humidity Chamber

Coaxial Cable Huber+Suhner AC4-RF 09 2008/11/25
Temperature/Humidity

Metor zhicheng ZC1-2 QT-THOO07 2009/03/30

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

11.2. Test Setup

STANDARD TEMPERATURE &
HUMIDITY CHAMBER

Spectrum Analyzer

—
| ﬁ
T oos EUT ooo

Power Supply

Non-Conducted
Table ]
O0O0Oe

=p (Ground Reference Plane =

11.3.Limit

Manufactures of U-NII devices are responsible for ensuring frequency stability such that an
emission is maintained within the band of operation under all conditions of normal operation as
specified in the user’s manual.
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11.4.Test Procedure

Frequency Stability Under Temperature Variations:

The equipment under test was connected to an external AC or DC power supply and input
rated voltage. RF output was connected to a frequency counter or spectrum analyzer via feed
through attenuators. The EUT was placed inside the temperature chamber. Set the spectrum
analyzer RBW low enough to obtain the desired frequency resolution and measure EUT 20°C
operating frequency as reference frequency. Turn EUT off and set the chamber temperature to
highest. After the temperature stabilized for approximately 30 minutes recorded the frequency.
Repeat step measure with 10°C decreased per stage until the lowest temperature reached.

Frequency Stability Under Voltage Variations:

Set chamber temperature to 20°C. Use a variable AC power supply / DC power source to
power the EUT and set the voltage to rated voltage. Set the spectrum analyzer RBW low
enough to obtain the desired frequency resolution and recorded the frequency.

Reduce the input voltage to specify extreme voltage variation (£15%) and endpoint, record

the maximum frequency change.

11.5.Uncertainty

The measurement uncertainty is defined as = 100 Hz
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11.6. Test Result

Product : |Flip Share TV (USB Dangle)
Test Item . |Frequency Stability
Test Site : |AC-6
Test Mode . |Carrier Transmit
Operating Frequency: 5180MHz
Temp | Voltage Frequency Tolerance (ppm)
(C) (AC) 0 minutes 2 minutes 5 minutes 10 minutes
102 213 213 2.19 2.18
-20 120 1.98 1.97 1.96 1.98
138 2.22 2.21 2.21 2.14
102 2.13 213 219 2.18
20 120 1.96 1.96 1.95 1.94
138 2.21 2.21 2.21 214
102 2.13 213 2.19 2.18
55 120 1.97 1.96 1.96 1.94
138 2.22 2.20 2.18 2.16
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12. Receiver Spurious Emission for Industry Canada RSS-Gen Requirement

12.1.Test Equipment

[X]Radiated Emission / AC-2

Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 |2009/06/11
EMI Test Receiver R&S ESCI 100573 2009/05/10
Preamplifier Quietek AP-025C QT-AP003 2008/11/25
Preamplifier Quietek AP-180C CHM-0602012 |2008/11/25
Bilog Type Antenna Schaffner CBL6112B 2932 2008/11/22
Broad-Band Horn

Schwarzbeck BBHA9120D 496 2008/11/25
Antenna
Broad-Band Horn

Schwarzbeck BBHA9170 294 2008/11/25
Antenna
High-Pass Filter Wainwright WHKX7.0/18G-8SS SN16 2009/03/03
Low-Pass Filter Wainwright WLKS4500-9SS SN2 2009/03/03
50o0hm Coaxial Switch |Anritsu MP59B 6200447304 2008/11/25
Coaxial Cable Huber+Suhner AC2-C 04 2008/11/25
Temperature/Humidity
Mot zhicheng ZC1-2 QT-THO02 2009/03/31

eter

Note 1: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.
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12.2. Test Setup

Below 1GHz Test Setup:

— T ...............................
Imtoqgm (Antenna Tower)
Antenna
m EUT l ........ = v.
1 I H I A
Sk ¢ ’ am/1om »
(Turntable) -3 N
‘== GroundPlane =]
Test Receiver| =" —— m_
[ 1|

Above 1GHz Test Setup:

FRP Dome T ..................................

(Antenna Tower)

l Antenna
aellevr| | i_C

i
80cm L = 3am —
(Turntable) H

‘== GroundPlane oo Pre-Amplifier

Spectrum Analyzer| -1~ og [Controlled——
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12.3.Limit
FCC Part 15 Subpart B Paragraph 15.109
Frequency Distance Level
(MHz) (m) (dBuV/m)

30 - 88 3 40

88 - 216 3 43.5
216 - 960 3 46
Above 960 3 54

Note 1: The lower limit shall apply at the transition frequency.

Note 2: Distance refers to the distance in meters between the measuring instrument antenna
and the closed point of any part of the device or system.

Note 3: E field strength (dBuV/m) = 20 log E field strength (uV/m)

12.4.Test Procedure

The EUT was setup according to ANSI C63.4, 2003.

The EUT is placed on a turn table which is 0.8 meter above ground. The turn table is rotated

360 degrees to determine the position of the maximum emission level. The EUT was

positioned such that the distance from antenna to the EUT was 3 meters.

The antenna is scanned from 1 meter to 4 meters to find out the maximum emission level. This

is repeated for both horizontal and vertical polarization of the antenna. In order to find the

maximum emission, all of the interface cables were manipulated according to ANSI

C63.4:2003 on radiated measurement.

The resolution bandwidth below 1GHz setting on the field strength meter is 120 kHz and above

1GHz is 1MHz.

The frequency range from 30MHz to 10th harmonic is checked.

Note: When doing emission measurement above 1GHz, the horn antenna will be bended down
a little (as horn antenna has the narrow beamwidth) in order to keeping the antenna in
the “cone of radiation” of EUT. The 3dB beamwidth is 60~10 degrees for H-plane and
90~10 degrees for E-plane.

12.5.Uncertainty

The measurement uncertainty above 1G is defined as + 3.9 dB
3.8dB

-+

below 1G is defined as

1+
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12.6. Test Result

All of the test result shown indicates the worst case, and spectrum analyzer
parameters setting as shown below:

Peak detector: RBW = 1MHz, VBW = 3MHz, sweep time = 200ms;
Average detector: RBW = 1MHz, VBW = 10Hz, sweep time = auto.

No significant emissions measurable. Plots reported here represent the worse case emissions.

802.11n(20MHz) (Chain 0+1)

Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <38 QP 40
88~216 <30 QP 43.5
1 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <49 PK 54 (Note 1)
30~88 <38 QP 40
88~216 <30 QP 43.5
6 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <50 PK 54 (Note 1)
30~88 <38 QP 40
88~216 <30 QP 43.5
11 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <51 PK 54 (Note 1)
30~88 <38 QP 40
88~216 <30 QP 43.5
36 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <50 PK 54 (Note 1)
30~88 <38 QP 40
88~216 <30 QP 43.5
40 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <49 PK 54 (Note 1)
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30~88 <38 QP 40
88~216 <30 QP 435
48 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <46 PK 54 (Note 1)
30~88 <38 QP 40
88~216 <30 QP 435
149 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <46 PK 54 (Note 1)
30~88 <38 QP 40
88~216 <30 QP 435
57 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <47 PK 54 (Note 1)
30~88 <38 QP 40
88~216 <30 QP 435
165 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <47 PK 54 (Note 1)

Note 1: This limit applies for using average detector, if the test result on peak is lower
than average limit, then average measurement needn’t be performed.
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802.11n(40MHz) (Chain 0+1)
Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <38 QP 40
88~216 <30 QP 43.5
3 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <53 PK 54 (Note 1)
30~88 <38 QP 40
88~216 <30 QP 43.5
6 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <54 PK 54 (Note 1)
30~88 <38 QP 40
88~216 <30 QP 43.5
9 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <53 PK 54 (Note 1)
30~88 <38 QP 40
88~216 <30 QP 43.5
38 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <52 PK 54 (Note 1)
30~88 <38 QP 40
88~216 <30 QP 43.5
46 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <53 PK 54 (Note 1)
30~88 <37 QP 40
88~216 <29 QP 43.5
151 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <51 PK 54 (Note 1)
159 30~88 <38 QP 40
88~216 <30 QP 43.5
216~960 <36 QP 46
960~1000 <38 QP 54

Page: 140 of 141




[ ]
QU |eTeK Report No :  098S103R-RF-US-P09V01

1000~40000 <54 PK 54 (Note 1)
Note 1: This limit applies for using average detector, if the test result on peak is lower
than average limit, then average measurement needn’t be performed.
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